
South32 Hermosa Inc. 
Critical Minerals Exploration and 
Mine Plan of Operations 
REVISED: DECEMBER 1, 2023 

PREPARED FOR 

Coronado National Forest  
Sierra Vista Ranger District
 
BY  

South32 Hermosa Inc. 



 

 

SOUTH32 HERMOSA INC.  
CRITICAL MINERALS EXPLORATION AND  

MINE PLAN OF OPERATIONS  
 
 
 
 
 
 
 

Prepared for 

Coronado National Forest  
Sierra Vista Ranger District 
300 West. Congress Street 

Tucson, Arizona 85701 
(520) 388-8300 

 
 
 
 
 
 

Prepared by 

South32 Hermosa Inc. 
1860 East River Road, Suite 200 

Tucson, Arizona 85718 
(520) 485-1300 

 
 
 
 
 
 
 

SWCA Environmental Consultants 
343 West Franklin Street  
Tucson, Arizona 85701 

(520) 325-9194  
 
[...]
footprint, as well as the high visibility of the pit and waste rock storage areas.  

Long-hole open stoping is a highly selective extraction method that focuses on mining the mineralized 
zones and minimizes creation of waste rock. In this method, blocks of ore called “stopes” are sequentially 
blasted using emulsion explosives.12 Blast holes are drilled and loaded with explosives from access drifts 
above or below the stope to be mined (hence the term “long-hole” blasting). Once blasted, the loose ore is 
removed from the stope and transported for primary crushing using haul trucks. Stopes vary in size, but full 
stopes in the sulfide portion of the orebody have dimensions of 90 feet vertical, and 75 × 30 feet horizontal. 
Full stopes in the oxide portion of the orebody have dimensions of 60 feet vertical, and 35 × 35 feet 
horizontal. The general stoping process is shown in Figure 2-17. 

 
12 Emulsion explosives typically comprise an ammonium nitrate solution (an oxidizer) mixed with oil (a fuel). Emulsion 
explosives are generally safe to store and transport and have a high resistance to water. The emulsion matrix is not capable of 
detonation by itself, and needs to be sensitized before detonation, either through physical sensitization (such as adding glass 
microspheres) or chemical sensitization by adding reactive chemical compounds that release gases that permeate the emulsion. 
Similar to other bulk explosives used in mining, emulsion explosives require a separate blasting detonator to explode. 





South32 Hermosa Critical Minerals Exploration and Mine Plan of Operations 

2-42 

• Bolter—used for safety for placement of bolts with 5- to 10-foot lengths 

• Cable bolter—used for safety to bolt cables with lengths of up to 82 feet 

• Shotcrete and transmixer 

• Explosive charging rigs 

• Other auxiliary equipment includes scissor-lift utility vehicles, personnel transporters, flatbed 
trucks, water vehicles, graders, mobile rock breakers, fuel/lubrication vehicles, telehandlers, skid 
steer loaders, grapple vehicles, and light-duty vehicles. 

The mine design supports the use of both autonomous and electric equipment. Unless noted, equipment is 
currently anticipated to be diesel-powered. Diesel fuel will be delivered via Harshaw Road (before Primary 
Access Road construction) or via Primary Access Road as described in Section 2.5.11. An estimated 2 to 
5 fuel deliveries will happen per day, with fuel delivery trucks typically range from 4,500 to 7,500 gallons 
in size. However, equipment will periodically be reevaluated to ensure the most efficient equipment is in 
use at any time during the operations. 

• Production load haul dumps will be powered with batteries and will be autonomous.  

• The automated loop haul trucks are diesel-powered and will be autonomous. 

• The jumbo drill rig, bolter, and long-hole drill rig will all be electric, and will rely on diesel only 
to tram from one location to another. 

• The scissor lifts, explosives trucks, and shotcrete sprayers will also be electric and will rely on 
diesel engines only to tram from one location to another.  

The amount of equipment needed for each area is dependent upon the area being worked, and the stage of 
development or mining. In general, only one load haul dump or one long-hole drill rig will be working in a 
stope at a time during operations, and activity will be highest around the shafts and transfer points 
underground. 

 For more information in the PoO related to mining and underground equipment, see: 
o Section 4.4.4 – Underground facilities during temporary cessation of operations  
o Section 5.3.3.4 – Closure of underground workings 
o Appendix C – Materials management 
o Chapter 3 – Environmental Protection Measures 

 AQ2, FW3, WQ4, CR1, SR3 – Underground mining 
 AQ7 – Engineered controls 
 AQ8 – Fugitive dust management 
 SW5 – Hazardous material storage and disposal 
 SW6 – Hazardous material/explosive storage  
 SW9 – Appropriate fuel storage 

2.5.5 Water Management (Private and NFS Land) 

2.5.5.1 Overall Water Cycle and Water Balance 
The overall water cycle and water balance for the Project involves multiple uses, sources, and recycling 
loops (Figure 2-18). To the extent practicable, water is captured for reuse and management to maximize 
recycling and minimize the need for raw water input consistent with South32 Hermosa’s commitment to 
water sustainability.  





South32 Hermosa Critical Minerals Exploration and Mine Plan of Operations 

2-44 

• Disseminated runoff from allowable stormwater discharges into natural surface drainages as per 
the AZPDES multi-sector general permit program for mining 

ADEQ regulates the discharges associated with both the WTPs and stormwater. The discharges will meet 
strict water quality standards. Regular sampling, operational controls, maintenance, and housekeeping 
ensure that Project discharges will consistently meet regulatory standards. 

 there is a 5- to 10-year time period between 
the end of mining and when discharge from the Project is estimated to reach zero gpm. Note that zero 
discharge does not mean zero flow, rather it means that rates of flow from TSF2 fall to a level that can be 
passively treated instead of actively treated at WTP2. The flow able to be passively treated is currently 
estimated as less than 25 gpm (see Section 2.5.5.2). However, the water treatment capability would not be 
dismantled/removed until the ability to passively treat flows has been demonstrated in practice, which may 
extend beyond this time frame. 



South32 Hermosa Critical Minerals Exploration and Mine Plan of Operations 

2-45 

Figure 2-18. Overall water cycle for the Project. 

 



South32 Hermosa Critical Minerals Exploration and Mine Plan of Operations 

2-46 

 

Stormwater will be managed, as appropriate, using the types of structural control measures described in 
Appendix B – Stormwater Management. In addition to using structural controls for managing stormwater, 
South32 Hermosa will continue to implement non-structural controls such as good housekeeping,13 
maintenance practices, regular sampling, and employee training. These best management practices (BMPs) 
are intended to prevent the potential for pollutant exposure to stormwater discharging facilities. Typical 
structural and non-structural controls are fully described in the Stormwater Pollution Prevention Plan 
(SWPPP) for South32 Hermosa private lands, that will be expanded to include all operations, including 
those on NFS land.  

As described in Appendix B, different types of stormwater control structures would be used to control non-
contact and contact water from the Project. Non-contact water is stormwater runoff generated during 
precipitation events from upstream watersheds, or precipitation falling within the Project but allowed under 
the required stormwater permit to be discharged. This water would be diverted around the Project or passed 

 
13 “Good housekeeping” is a term used by ADEQ in the AZPDES Mining Multi-Sector General Permit (Section 2.2.1.2.2). 
The term is applicable to exposed areas that are potential sources of pollutants. Good housekeeping includes such measures as 
sweeping or vacuuming at regular intervals, keeping materials orderly and labeled, storing materials in appropriate containers, 
cleaning up spills and leaks promptly using dry methods (e.g., absorbents) to prevent the discharge of pollutants, using drip pans 
and absorbents under or around leaky vehicles and equipment (or store vehicles indoors where feasible), keeping trash receptacle 
lids closed when not in use and ensure that containers without lids that could leak have other controls in place, and keeping 
exposed areas free of waste and garbage. 



South32 Hermosa Critical Minerals Exploration and Mine Plan of Operations 

2-47 

through appropriate BMPs and discharged through permitted stormwater outfalls.14 Contact water is 
stormwater runoff from direct precipitation on TSF2 and other portions of the Project that has come into 
contact with any tailings, non-inert overburden, raw material, intermediate product, finished product, 
byproduct, or waste product. Precipitation falling on TSF2 is considered contact water and would be 
captured as part of the lined underdrain system for TSF2, contained in the UDCP, and treated at WTP2; 
this stormwater could then be incorporated into Project water supply. 

 For more information in the PoO related to water management, see: 
o Section 4.4.3 – Stormwater management during temporary cessation of operations  
o Section 5.3.3.3 – Decommissioning of water infrastructure 
o Appendix B – Stormwater management plan 
o Appendix D – TSF2 Design Drawings 
o Appendix E – RIB Typical Layout 
o Chapter 3 – Environmental Protection Measures 

 AQ8 – Fugitive dust management 
 WQ7 – Designing for climate change 
 WQ8 – Stormwater design standards 
 SR6 – Designing to reduce visual impacts 
 FW9B – Construction monitoring 
 FW9C – Low impact design 
 CR2 – Siting to avoid cultural resources 
 PS1 to PS9 – Fire preparedness and prevention 

2.5.5.2 Water Treatment and Recharge Facilities 

2.5.5.2.1 WTP1 AND WTP2 

Two water treatment plants have been constructed on South32 Hermosa private land. Both plants require 
permits from ADEQ under the APP and AZPDES programs to treat specific water sources to levels at or 
below the applicable water quality standards. These permits have been issued to South32 Hermosa by 
ADEQ. WTP1 treats mine drainage water from historic workings, stormwater, and seepage and/or runoff 
from historic dry-stack tailings. The WTP1 treatment process consists of pH adjustment followed by 
liquid/solids separation. This process includes various elements including: an equalization tank, a multi-
flow tank (consisting of reaction, flocculation, and clarifier compartments), an ultrafiltration unit, a pH 
adjustment tank, a moving bed biofilm reactor, an electroreduction circuit (for selenate removal), 
a thickening tank, a filtrate tank, and a filter press. 

WTP1 was designed for low flows associated with the historic workings and TSF1 dry-stack tailings, while 
WTP2 has a higher capacity and was designed to support exploration and production operations such as 
water from GWM well pumping and underground workings (see Figure 2-18). WTP2 became operational 
in September 2023. These sources will be piped or otherwise delivered directly to WTP2. WTP2 effluent 
can be routed to the operations, discharged to Harshaw Creek through Outfall 2 in accordance with 
AZPDES and APP permits, or recharged in the RIBs (the locations of the discharge points Outfall 1 and 
Outfall 2 are shown on Figure 2-1). WTP2 consists of two treatment circuits or steps. Step 1 treatment 
removes suspended solids and uses pH adjustment, the addition of ferric flocculant and sulfide reagents (if 
required), and clarification to precipitate metals (including selenide) and separate solids. Step 2 uses a 
patented ion exchange and electroreduction process to remove selenate from the water treated by Step 1. 

 
14 “Outfall” is both a commonly used term and a regulatory term used by ADEQ in the AZPDES Mining Multi-Sector General 
Permit. It refers to a point where stormwater is discharged from a mining site. In the case of this Project, the discharge is to 
existing natural drainages. 



South32 Hermosa Critical Minerals Exploration and Mine Plan of Operations 

2-48 

The ADEQ regulates the discharges associated with both the WTPs and stormwater. The discharges will 
meet strict water quality standards. 

Both WTP1 and WTP2 will produce solid residuals,15 and after being filtered these solids will be deposited 
within TSF1 or TSF2.  

2.5.5.2.2 RAPID INFILTRATION BASINS 

Recharge of regional groundwater will occur by passive recharge through the channels of Alum Gulch 
(from the discharge from WTP1) and Harshaw Creek (from the discharge from WTP2). To reduce the 
impacts associated with orebody depressurization which also results in lowering groundwater elevations 
within the aquifer, both RIBs and passive recharge from natural channels will be utilized to achieve broader 
distribution of recharge locations. RIBs located on NFS land are anticipated to be an effective method of 
additional recharge. 

RIBs generally consist of a series of open basins, where water is discharged and allowed to infiltrate into 
the subsurface. The use of multiple basins within each of the RIB locations allows periodic maintenance to 
occur on individual basins without disrupting recharge activities. Six alternative RIB locations are shown 
on Figure 2-1; it is anticipated that two of these locations would be selected and constructed as part of Plan 
Operations (one to the east of the Project and one to the south of the Project).  

In general, each of the two recharge basin locations (east and south) would include two or more wide, flat-
bottomed, excavated basins (see Appendix E, showing an example with two basins within a single RIB 
location). The excavated basins would be filled with water to between 12 and 18 inches in depth 
(see Appendix E). Infiltration volumes and rates would be monitored to maintain optimal recharge rates 
using flow meters, transducers, and staff gages. The optimal rates would be determined based on both the 
preliminary hydrologic characteristics for the site, as well as observed performance of the recharge basin. 
As rates begin to decline within a recharge basin, water would be moved to an adjacent basin within the 
same RIB location (east or south) and the previous recharge basin would be allowed to dry. Depending on 
the condition of the basin, this drying phase of the basin operation would permit periodic maintenance of 
the basin. This may include scarifying the bottom of the basin, fixing side berms, and removal of volunteer 
vegetation from within the basin. The multiple recharge basins at each of the two RIB locations (east and 
south) would ultimately operate in rotation; as some basins are filling, others may be drying, and others 
would undergo maintenance. This rotational operation of the recharge basins would allow for improved 
long-term performance of the individual basins by maintaining higher infiltration rates, reducing 
evapotranspiration losses to plants, and allowing periodic dissipation of groundwater mounding beneath 
the individual recharge basins. 

Although only two recharge basin locations would be utilized, six alternative locations were selected based 
on the available geologic and hydrologic information for the region. The selected locations are generally 
within unconsolidated sediments of Quaternary alluvium and appear to have favorable sediment 
characteristics at the surface with sands and gravels visible. Additionally, each of the sites are 
topographically favorable for basin construction, with most sites having less than 5 degrees of slope. 
Multiple alternative locations in each region were identified to allow flexibility in selecting the final 
locations after further site investigations (as described below) are completed. 

 
15 South32 Hermosa will make an accurate hazardous waste determination under 40 CFR 262.11 for all solid wastes generated by 
Project activities and operations and will manage all wastes, including solid residuals generated by WTP1 and WTP2, 
accordingly. Note that certain regulatory exclusions are found in the federal and Arizona hazardous waste regulations, including 
the exclusion found at 40 CFR 261.4(b)(7) for mining extraction and beneficiation wastes. This exclusion is limited to solid 
wastes “uniquely associated” with the mining industry and not “ancillary activities”. 





South32 Hermosa Critical Minerals Exploration and Mine Plan of Operations 

2-50 

At closure, a passive treatment system to treat TSF2 draindown would be designed, tested, and installed in 
lieu of treatment through WTP2. Flows would continue to be monitored, collected and transmitted to WTP2 